

TEST CERTIFICATE

SWP

Date of Delivery: Oct 23 2008

Item Code	Part No	Lot No	Diameter	C	Si	Mn	S	P	Cr	Ni	Mo	Ti	Nb
1497	STAINLESS 316Lsi-5kg	0810096	2.4mm	0.028	0.80	1.52	0.013	0.024	18.4	11.1	2.02	—	—

Test Standard: YB/T5092-1996